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1. This test report shall not be reproduced except in full, without the written approval of World Alliance

Announcement

Testing & Certification (Shenzhen) Co., Ltd

2. The results in this report apply only to the sample tested.

3. This report must not be used by the client to claim product certification, approval, or endorsement by

NVLAP, NIST, or any agency of the U.S. Government.

4. The information marked “#” is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report. Customer model name,

addresses, names, trademarks etc. are included.
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1 General Information

1.1 Client Information

Applicant: Zhuhai Glory Technology Co., Ltd

Address: 8F, Bldg 7, No. 178 Dingxing Road, Tangjiawan Town, Zhuhai, Guangdong,
China

Manufacturer: Zhuhai Glory Technology Co., Ltd

Address: 8F, Bldg 7, No. 178 Dingxing Road, Tangjiawan Town, Zhuhai, Guangdong,
China

1.2 Product Description of EUT

The EUT is 8 CH Wi-Fi Network Video Recorder that contains 2.4G and 5G WLAN radios, this report
covers the full testing of the 5G WLAN radio.
Sample Serial number | 2V98-1 for CE test, 2V98-2 for RE& RF conducted test (assigned by WATC)
Sample Received Date | 2024-12-02
Sample Status | Good Condition
Frequency Range | 5150 MHz - 5250MHz (802.11a/n20)
5250 MHz - 5350MHz (802.11a/n20)
5470 MHz - 5725MHz (802.11a/n20)
5725 MHz - 5850MHz (802.11a/n20)
Maximum Conducted | 5150 MHz - 5250MHz: 9.51dBm
Output Power | 5250 MHz - 5350MHz: 11.04dBm
5470 MHz - 5725MHz: 12.60dBm
5725 MHz - 5850MHz: 12.14dBm
Modulation Technology | OFDM
Spatial Streams | SISO (1TX, 1RX)
Antenna Gain” | 4.90dBi

Power Supply | DC 12V from adapter

Adapter Information | N/A

Madification | Sample No Modification by the test lab

1.3 Antenna information

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of
an antenna that uses a unique coupling to the intentional radiator, the manufacturer may design
the unit so that a broken antenna can be replaced by the user, but the use of a standard antenna
jack or electrical connector is prohibited.

Device Antenna information:

The Wi-Fi antenna is an internal antenna which cannot replace by end-user. Please see the
product internal photos for details.
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1.4 Related Submittal(s)/Grant(s)

FCC Part 15, Subpart C, Equipment Class: DTS, FCC ID: 2BMPT-N1

1.5 Measurement Uncertainty

Expanded Uncertainty
Parameter
(Confidence of 95%(U = 2Uc(y)))
AC Power Lines Conducted Emissions +3.14dB
Below 30MHz +2.78dB
Emissions, Radiated Below 1GHz +4.84dB
Above 1GHz +5.44dB
Emissions, Conducted 1.75dB
Conducted Power 0.74dB
Frequency Error 150Hz
Bandwidth 0.34%
Power Spectral Density 0.74dB
Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval. Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

1.6 Laboratory Location

World Alliance Testing & Certification (Shenzhen) Co., Ltd

No. 1002, East Block, Laobing Building, Xingye Road 3012, Xixiang street, Bao'an District, Shenzhen,
Guangdong, People’s Republic of China

Tel: +86-755-29691511, Email: ga@watc.com.cn

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 463912, the FCC Designation No. :
CN5040.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: CN0160.

1.7 Test Methodology

FCC CFR 47 Part 2

FCC CFR 47 Part 15

KDB 789033 D02 General UNII Test Procedures New Rules v02r01
ANSI C63.10-2013

Unless otherwise stated there are no any additions to, deviations, or exclusions from the method

Report Template: TR-4-E-010/V1.2 Page 5 of 122
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2 Description of Measurement

2.1 Test Configuration

Operating channels: (5150-5250MHz)

Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2z) (MH2) (MH2z)
36 5180 40 5200 44 5220
48 5240 / / / /

According to ANSI C63.10-2013 chapter 5.6.1 Table 11 requirement, select lowest channel, middle
channel, and highest channel in the frequency range in which device operates for testing. The detailed
frequency points are as follows:

802.11a, 802.11n-HT20

Lowest channel Middle channel Highest channel
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2) (MH2) (MH2z)
36 5180 40 5200 48 5240
Operating channels: (5250-5350MHZz)
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2) (MH2) (MH2)
52 5260 56 5280 60 5300
64 5320 / / / /

According to ANSI C63.10-2013 chapter 5.6.1 Table 11 requirement, select lowest channel, middle
channel, and highest channel in the frequency range in which device operates for testing. The detailed
frequency points are as follows:

802.11a, 802.11n-HT20

Lowest channel Middle channel Highest channel
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2) (MH2) (MH2)
52 5260 56 5280 64 5320
Operating channels: (5470-5725MHz)
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2z) (MH2) (MH2z)
100 5500 116 5580 132 5660
104 5520 120 5600 136 5680
108 5540 124 5620 140 5700
112 5560 128 5640 144 5720

According to ANSI C63.10-2013 chapter 5.6.1 Table 11 requirement, select lowest channel, middle
channel, and highest channel in the frequency range in which device operates for testing. The detailed
frequency points are as follows:

802.11a, 802.11n-HT20
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Lowest channel Middle channel Highest channel Straddle channel
Frequency | channe | Frequency Channel | Frequency | channel | Frequency
Channel No.
(MHz) I No. (MHz) No. (MHz) No. (MHz)
100 5500 116 5580 140 5700 144 5720
Operating channels: (5725-5850MHz)
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2) (MHz2) (MHz2)
149 5745 157 5785 165 5825
153 5765 161 5805 / /

According to ANSI C63.10-2013 chapter 5.6.1 Table 11 requirement, select lowest channel, middle
channel, and highest channel in the frequency range in which device operates for testing. The detailed
frequency points are as follows:

802.11a, 802.11n-HT20

Lowest channel Middle channel Highest channel
Frequency Frequency Frequency
Channel No. Channel No. Channel No.
(MH2) (MHz) (MH2z)
149 5745 157 5785 165 5825
Test Mode:
Transmitting mode: Keep the EUT in continuous transmitting with modulation
Exercise software”: SecureCRT
Power Level Setting”
Mode Data rate
Low Channel Middle Channel High Channel
802.11a 6Mbps 60 60 60
802.11n-HT20 MCSO0 60 60 60

The exercise software and the maximum power setting that provided by manufacturer.

Worst-Case Configuration:

For AC power line conducted emission and radiated emission 9kHz-1GHz and above 18GHz were
performed with the EUT transmits at the channel with highest output power as worst-case scenario.

For radiated emissions below 30MHz, three antenna orientations (parallel, perpendicular,
gound-parallel) were tested, only record the worse case test data in report.
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2.2 Test Auxiliary Equipment

Manufacturer Description Model Serial Number
aigo USB flash disk unknown unknown
Dell Display unknown unknown
Lexar Micro SD card 64GB unknown
TP-link Router unknown unknown
SAMSUNG Hard disk unknown unknown
C.SA AC Adapter CS-1202000 unknown
unknown Mouse unknown unknown
2.3 Interconnecting Cables
Manufacturer Description Length(m) From To
unknown USB Cable 1.2 EUT Mouse
CSs DC Power Cable 1.0 Adapter EUT
unknown RJ45 cable 10 EUT Router
unknown HDMI cable 15 EUT Display

2.4 Block Diagram of Connection between EUT and AE

Hard disk
Router
Power source
<«—— AC Adapter EUT
Mouse
; \ Display

Micro SD card

USB flash disk

Note: for reference only, the actual connection setup used for testing please refer to the test photos.
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2.5 Test Setup

1) Conducted emission measurement:
\

EUT/AE 0,1m

PSU, s

* 7/’ S o ey
m

to other /,/ =
metallic v, =
objects

Vertical reference ground plane

AMNSs or AANs bonded to a reference ground plane
IEC

Note: The 0.8 m distance specified between EUT/AE/PSU and AMN/AAN, is applicable only to the EUT
being measured. If the device is AE then it shall be >0.8 m.

2) Radiated emission measurement:
Below 30MHz (3m SAC)

Metal Full Soldered Ground Plane
Spectrum Analyzer
/ Receiver N ..

30MHz-1GHz (3m SAC)

Metal Full Soldered Ground Plane

Receiver ;of .‘
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1GHz-18GHz

Antenna
. ToWer
N lig
| i
== im {_ ] Horm
EUT ! antenna
4m
Specirumn
‘H" analyzer
Turntable 1:’
1.5m —
A Absorbers 203
AT T TN L Pre-amp oo
: | : N
Above 18GHz
Antenna
- tower
: Q.\! -
! /SN
>1.5m <j— N Horn
EUT v anrenna
4m
Specinun
‘H‘ analyzer
Turmtable ?
e Pre-amp |oJL_I¢ i i
\ [ ] [
3) RF Conducted Test
EUT ATT | SpectrumAnalyzer
Coax cable
or
EUT Attenuator |  Power Sensor
Coax cable
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2.

6 Test Procedure

Conducted emission:

1.

3.

The E.U.T is placed on a non-conducting table 40cm from the vertical ground plane and 80cm above
the horizontal ground plane (Please refer to the block diagram of the test setup and photographs).

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must be
changed according to ANSI C63.10 on conducted measurement.

Line conducted data is recorded for both Line and Neutral

Radiated Emission Procedure:

a)

1.

3.

b)

For below 30MHz

All measurements were made at a test distance of 3 m. The measured data was extrapolated from
the test distance (3m) to the specification distance (300 m from 9-490 kHz and 30 m from 490 kHz- 30
MHZz) to clearly show the relative levels of fundamental and spurious emissions and demonstrate
compliance with the requirement that the level of any spurious emissions be below the level of the
intentionally transmitted signal. The extrapolation factor for the limits were 40*Log (test distance /
specification distance).

Loop antenna use, investigation was done on the three antenna orientations (parallel, perpendicular,
gound-parallel)

The RBW/VBW of receiver is set to 200Hz/1kHz for 9kHz to 150kHz range, to 9kHz/30kHz for 150kHz
to 30MHz range for scan Peak emission, 200Hz/9kHz IF BW was used for final measurement in the
Quasi-peak or average detection mode for frequency range 9~150kHz/150kHz~30MHz respectively.

If the Peak emission complies with the QP limit, then perform final measurement is optional.

For 30MHz-1GHz:

The EUT was placed on the tabletop of a rotating table 0.8 m the ground at a 3 m semi anechoic
chamber. The measurement distance from the EUT to the receiving antenna is 3 m.

EUT works in each mode of operation that needs to be tested. The highest signal levels relative to the
limit shall be determined by rotating the EUT from 0° to 360° and with varying the measurement
antenna height between 1 m and 4 m in vertical and horizontal polarizations.

The RBW/VBW of receiver is set to 100kHz/300kHz for scan Peak emission, 120kHz IF BW was used
for final measurement in the Quasi-peak detection mode.

If the Peak emission complies with the QP limit, then perform final measurement is optional.

For above 1GHz:

The EUT was placed on the tabletop of a rotating table 1.5 m the ground at a 3 m fully anechoic room.
The measurement distance from the EUT to the receiving antenna is 3 m (1-18GHz) and 1.5 m
(above 18GHz).

EUT works in each mode of operation that needs to be tested, and having the EUT continuously
working. The highest signal levels relative to the limit shall be determined by rotating the EUT from 0° to
360° and with varying the measurement antenna height between 1 m and 4 m in vertical and horizontal
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polarizations.

3. The RBW/VBW of spectrum analyzer is set to 1MHz/3MHz for scan Peak emission, for measured
average emission, reduce the VBW to 10Hz(for duty cycle=98%), or 21/T(for duty cycle<98%). T is
minimum transmission duration. (Note: a high VBW (for example 1kHz, not less than 1/T) may used to
scan average emissions to avoid long sweep time.)

4. If the Peak emission complies with the Average limit, then perform average measurement is optional.

5. Open the test software to control the test antenna and test turntable. Perform the test, save the test
results, and export the test data.

6. Base on FCC 15.31 (f) (2): measurements may be performed at a distance closer than that specified in
the regulations; however, an attempt should be made to avoid making measurements in the near field.

RF Conducted Test:

1. The antenna port of EUT was connected to the RF port of the test equipment (Power Meter or
Spectrum analyzer) through Attenuator and RF cable.

2. The cable assembly insertion loss of 8.0dB (including 6.0dB Attenuator and 2.0dB cable) was entered
as an offset in the power meter. Note: Actual cable loss was unavailable at the time of testing, therefore
a loss of 2.0dB was assumed as worst case. This was later verified to be true by laboratory. (if the RF
cable provided by client, the cable loss declared by client)

3. The EUT is keeping in continuous transmission mode and tested in all modulation modes.

2.7 Measurement Method

Description of Test Measurement Method
AC Line Conducted Emissions ANSI C63.10-2013 Section 6.2
Maximum Conducted Output Power KDB 789033 D02 v02r01 section E.3. a)
Power Spectral Density KDB 789033 D02 v02r01 section F
26 dB Emission Bandwidth KDB 789033 D02 v02r01 section C.1
6 dB Emission Bandwidth KDB 789033 D02 v02r01 section C.2
99% Occupied Bandwidth KDB 789033 D02 v02r01 section D.
Unwanted Emissions KDB 789033 D02 v02r01 section G.
Duty Cycle KDB 789033 D02 v02r01 section B.

Report Template: TR-4-E-010/V1.2 Page 12 of 122




WORLD ALLIA@
TESTING & CERTIFICATION

Report No.: 24052107557EE

2.8 Measurement Equipment

Manufacturer Description Model Management Calibration Calibration
No. Date Due Date
AC Line Conducted Emission Test
ROHDE& EMI TEST
ESR 101817 2024/6/4 2025/6/3
SCHWARZ RECEIVER
R&S LISN ENV216 101748 2024/6/4 2025/6/3
N/A Coaxial Cable NO.12 N/A 2024/6/4 2025/6/3
Ver.
Farad Test Software EZ-EMC / /
EMEC-3A1
Radiated Emission Test
R&S EMI test receiver ESR3 102758 2024/6/4 2025/6/3
ROHDE& SPECTRUM
FSV40-N 101608 2024/6/4 2025/6/3
SCHWARZ ANALYZER
SONOMA Low frequency
» 310 186014 2024/6/4 2025/6/3
INSTRUMENT amplifier
A.H. Systems PREAMPLIFIER PAM-0118P 531 2024/6/4 2025/6/3
COM-POWER Amplifier PAM-840A 461306 2024/8/7 2025/8/6
BACL Loop Antenna 1313-1A 4010611 20247217 2027/2/6
Log - periodic
SCHWARZBECK ) VULB 9163 9163-872 2023/717 2026/7/6
wideband antenna
Astro Antenna Ltd Horn antenna AHA-118S 3015 2023/7/6 2026/7/5
Ducommun
) Horn Antenna ARH-4223-02 1007726-03 2023/7/10 2026/7/9
technologies
Ducommun
) Horn Antenna ARH-2823-02 1007726-03 2023/7/10 2026/7/9
technologies
] ] ) OBSF-5150-585
Oulitong Band Reject Filter s OE02104371 2024/6/4 2025/6/3
6.7G High Pass
Unknown ) Unknown 6.7G 2024/6/4 2025/6/3
Filter
N/A Coaxial Cable NO.9 N/A 2024/6/4 2025/6/3
N/A Coaxial Cable NO.13 N/A 2024/8/7 2025/8/6
N/A Coaxial Cable NO.15 N/A 2024/6/4 2025/6/3
N/A Coaxial Cable NO.16 N/A 2024/6/4 2025/6/3
N/A Coaxial Cable NO.17 N/A 2024/6/4 2025/6/3
Audix Test Software E3 191218 V9 / /
RF Conducted Test
ROHDE& SPECTRUM
FSV40 101419 2024/6/4 2025/6/3
SCHWARZ ANALYZER
ANRITSU USB Power Sensor MA24418A 12620 2024/6/4 2025/6/3
narda 6dB attenuator 603-06-1 N/A 2024/6/4 2025/6/3

Note: All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national

or International standards.

Report Template: TR-4-E-010/V1.2

Page 13 of 122




WORLD ALLlA@
TESTING & CERTIFICATION

Report No.: 24052107557EE

3 Test Results
3.1 Test Summary

FCC Rules Description of Test Result
§15.203 Antenna Requirement Compliance
§15.207 (a) ) o ]
AC Line Conducted Emissions Compliance
§15.407 (b)(9)
Maximum Conducted Output Power .
§15.407 (a) Power Spectral Density Compliance
815.407 (a)(e) Emission Bandwidth Compliance
§15.205, §15.209, o )
Unwanted Emissions Compliance
§15.407 (b)
/ Duty Cycle Report only
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3.2 Limit

Test items

Limit

Emission

AC Power Line Conducted

See details §15.207 (a)

Power

Maximum Conducted Output

Power Spectral Density

For the band 5.15-5.25 GHz:

For client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum
power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.
For the band 5. 25-5.35 GHz and band 5. 47-5.725 GHz:

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted
output power over the frequency bands of operation shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in
megahertz. In addition, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6 dBi.
For the band 5.725-5.850 GHz:

For the band 5.725-5.850 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1W. In addition, the maximum
power spectral density shall not exceed 30 dBm in any 500-kHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi. However, Fixed point-to-point U-NII devices operating in this
band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting
the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed,

point-to-point operations.

26dB Emission Bandwidth
99% Occupied Bandwidth

N/A

6dB Emission Bandwidth

Within the 5.725-5.850 GHz and 5.850-5.895 GHz bands, the minimum 6 dB
bandwidth of U-NII devices shall be at least 500 kHz.
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Unwanted Emissions

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of
the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of
the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of
the 5.47-5.725 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

For transmitters operating solely in the 5.725-5.850 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge
increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the
band edge, and from 5 MHz above or below the band edge increasing linearly to
a level of 27 dBm/MHz at the band edge.

Unwanted emissions below 1 GHz must comply with the general field strength
limits set forth in 8 15.209.

The provisions of § 15.205 apply to intentional radiators operating under this

section.

Report Template: TR-4-E-010/V1.2

Page 16 of 122




WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

3.3 AC Line Conducted Emissions Test Data

Test Date: 2024-12-12 Test By: Lirou Li

Environment condition: Temperature: 22.9°C; Relative Humidity:48%; ATM Pressure: 101.1kPa

Conducted Emission Measurement

File 224057 107557E Data #15 Date: 202412112 Time: 17:36:10

mo A

0

I-\--‘--‘_\-‘-l_ arF
Bl ——
~—
50
A
G . i H pak
* it ) L Fl°
d i 'lwl"-.' |||llrllﬁ'|'ll ki"- FI lj1 ]’H ?l"al.'-i'H'.""L'*‘pw""*-’“ ffl e ANVE

0 v Il]_ll I," Iﬂ |] Y I

w

0

-1

-2

150 (3 [Hikiz] 5 30,000

Limit: QP Phase: L Temperature: 229
Mode:transmitting Power:  AC 120W60Hz Humidity: 48 %
Mote: RTL 8731BU B3 802.11a-5700 Air Pressure: 1011 hpa

Receiver Setting: 9~150kHz: Pre-scan: RBW: 200H=z, DET: PKJAY; Final measure: RBW: 200Hz, DET: QGP/AV
0.15~30MHz: Pre-scan: RBW: SkHz, DET: PK/AY, Final meazure: RBW: SkHz, DET: QF/aY

Reading Comect Measure- Cwer
Lewvel Factor ment o Lirnit
Mo, Mk, Freg. Limit
MHz dBu dB dBu dBuv dB Detector Coomment

-y

01539  38.89 10.40 4929  85.79 -16.50 ap

2 01539 2704 1040 3744 5579 -1835 AVG
3 0.1819 2854 10.35 3989 6440 -24.51 ae
4 0.1819 1127 10.35 2 .62 5440 -3278 ANG
5 0.4540 323 10.50 42 81 56.80 -1399 ar
6 0.4540 2223 10.50 3273 45.80 -14.07 ANVG
Fil 11.6819 2538 1038 35 TT 60.00 -24.23 aP
8 11.6819 18.68 1038 29086 50.00 -2094 ANG
g 16.2219 3583 1029 4612 60.00 -13.88 aP
o * 162219 2874 1029 3903 50.00 1097 ANG
11 27.2340 241 10.32 3453 60.00 -2547 ae
12 27.2340 17.80 10.32 2812 50.00 -21.88 ANG
*Maximum data  x:Over limit  :over margin Engineer Signature: L jrou
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

o dew

File :24057107E5TE

Conducted Emission Measurement
Diate: 20241212 Tirme: 17:47:51

Diata =18

-10

-20

[l

Jwh Wy _II| porilp ‘L- A "'.""" i

b peak

wnunh-l’f";? LH

LAS0

L5

0,000

Limit- QF
Mode:tranamitting

Mote: RTL 8731BU B3 802.11a-5700

Phase:

Power:

N

AC 120WEDHz

Ternperature: na
Hurmdity: 48 %
Air Pressure: 1011 hpa

Receiver Setting: 9~150kHz: Pre-scan: RBW: 200Hz, DET: PK/AY; Final measure: RBW: 200Hz, DET: QP/AY
0.15~30MHz: Pre-scan: RBW: SkHz, DET: PR/AY, Final measure: RBW: SkHz, DET: QR/aY

Reading Comect Measure- Chver
No. Mk Freq Level Factor ment Lirmit Limnit
MHz dBu dB dBu dBuV dB Dietechor Comment
1 0.1880 3298 1028 4326 B84.21 -2095 aP
2 0.1880 16.74 1028 27 oz 421 2719 ANG
3 0.4700 375 10.50 4225 56.51 -14.26 QP
4 * 0.4700 2358 10.50 3408 4551 1243 ANG
5 0.7180 23584 10.47 M 56.00 -21.69 QP
& 0.7180 1566 10.47 2613 45.00 -19.87 AVG
T 11.9740 2690 1041 3TN 60.00 -22.69 aF
B 11.9740 2033 1041 30.74 50.00 -19.26 AVG
9 16.8020 3419 10.32 44 54 60.00 -15.49 aP
10 16.8020 2643 1032 3675 5000 1325 ANG
11 28.1820 2590 1020 3610 60.00 -23.90 aP
12 28.1820 19.37 1020 2957 50.00 -2043 ANG
*Maximum data  x:Owver limit  Liover margin Enginesr Signature: | jrow

Remark:

Measurement (dBuV)= Reading Level (dBuV) + Correct Factor(dB)

Correct Factor(dB)= LISN Voltage Division Factor (dB)+ Cable loss(dB)

Over Limit = Measurement — Limit

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

3.4 Radiated emission Test Data

9 kHz-30MHz:
Test Date: 2024-12-19 Test By: Luke Li
Environment condition: Temperature: 23.8°C; Relative Humidity:29%; ATM Pressure: 101.4kPa

Level ({dBuV/m) Date: 2024-12-19

130

120

QP

100

80

60

Frequency (MHz)

Project No. : 24857187557E-RF

Test Mode : Transmitting

Test Voltage : AC 128V/68Hz
Environment : 23.8°C/29%R.H./181.4kPa

Tested by : Luke Li

Polarization : PARALLEL

Remark : RTL 8§731BU B3 862.11a 5768

--No. Frequency Reading Factor Result Limit Over Limit Detector
{MHz) {dBu\) (dB/m) {dBpV/m) {dBuV/m) (dB)

1 8.8e9 11.62 38.01 49.63 128.51 -78.88 Peak
2 a.e14 11.95 34.88 46.83 124,88 -78.85 Peak
3 8.821 18.91 38.e7 48.98 121.85 -808.87 Peak
4 8.835 11.42 23.48 34.82 116.61 -81.79 Peak
5 8.878 13.54 17.63 31.17 118.68 -79.51 Peak
6 8.118 18.85 14.72 25.57 186.81 -81.24 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit

SA setting: RBW/VWB: 288Hz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

" 0Le\.lel {dBuV/m) Date: 2024-12-19

100

80

60

[*5)

40 1
ey

Mo

20

015 0.2 0.5 1 2
Frequency {MHz)

Project No. : 24@5Z1@7557E-RF

Test Mode : Transmitting

Test Voltage : AC 128V/68Hz
Environment : 23.8°C/29%R.H./101.4kPa

Tested by : Luke Li

Polarization : PARALLEL

Remark : RTL 8731BU B3 B8B2.11s 5700

--No. Frequency Reading Factor Result Limit Over Limit Detector
{MHz) (dBu\) (dB/m) {dBuV/m) (dBuV/m) (dB)

1 @.2e1 27.57 12.13 39.70 1@1.53 -61.83 Peak
2 8.825 27.35 2.16 29.51 69.18 -39.67 Peak
3 5.6608 39.57 -4.84 35.53 69.54 -34.91 Peak
4 7.121 A8.78 -3.97 44,81 69.54 -24.73 Peak
5 20@.918 38.13 -3.15 34.98 69.54 -34.56 Peak
6 22.414 38.45 -3.39 35.86 69.54 -34.48 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit

SA setting: RBW/VWB: 9kHz/3@kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

30MHz-1GHz:

Test Date:

2024-12-19

Test By:

Luke Li

Environment condition:

Temperature: 24.6°C; Relative Humidity:26%;

ATM Pressure: 101.5kPa

Level (dBuV/m)

Date: 20241219

80
70
60
ap
50 |—
|
40 1 .
2 3 5 X
30
20
10
0
30 50 100 200 500 1000
Frequency (MHz)
Project Ne. : 24@5Z187557E-RF
Test Mode : Transmitting
Test Voltage : AC 128V/e@Hz
Environment : 24.67C/26%R.H./101.5kPa
Tested by Luke Li
Polarization : horizontal
Remark : RTL &731BU B3 882.11a-5700
--No. Freguency Reading  Factor Result Limit Over Limit Detector
(MHz) (dBuv) (dB/m) (dBpv/m) (dBpV/m) (dB)
1 186.759 47.81 -13.99 33.82 43 .50 -9.68 Peak
2 249.972 46.92 -12.48 34.44 46 .00 -11.56 Peak
3 336.835 45.86 -18.24 34.82 4698 -11.18 Peak
4 488,881 A7.77 -8.64 39.132 46 .08 -6.87 Peak
5 486.187 42,14 -7.94 34.20 4698 -11.8@ Peak
6 727.443 39.73 -3.49 36.24 46 .08 -9.76 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
= Result - Limit
SA setting: Pre-scan: RBW/WWEB: l@@kHz/3@@kHz, DET: PK

Over Limit

Final measure: RBW: 128kHz, DET: QF

Report Template: TR-4-E-010/V1.2
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TESTING & CERTIFICATION

Report No.: 24052107557EE

Level (dBuVim)

Date: 2024-12-19

80
70
60
Qap
50 l_
|
40 !
BT 8
5
30
20
10
0
30 50 100 200 500 1000
Frequency (MHz)
Project No. : 24857187557E-RF
Test Mode : Transmitting
Test Voltage : AC 120V/68Hz
Environment : 24.67C /26%R.H./181.5kPa
Tested by Luke Li
Polarization : wvertical
Remark : RTL 8731BU B3 802.11a-5780
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuv) (dB/m) (dBuV/m) {dBuv/m) (dB)
1 43,525 46.80 -12.33 34.47 48,00 -5.53 QP
2 47.784 47.28 -12.16 35.84 42,080 -4.96 QP
3 64,773 46.79 -14.48 32.39 48,00 -7.61 QP
4 71.880 49.55 -16.77 32.78 42,080 -7.22 Peak
5 141.2686 48.21 -17.59 308.62 43.58 -12.88 Peak
6 336.835 45.95 -18.24 35.71 46.00 -18.29 Peak
7 488,881 44,66 -8.64 36.82 46.080 -9.98 Peak
8 528.014 43.73 -6.98 36.83 46.0880 -9.17 Peak

Remarks: Factor =
Result =

Over Limit = Result - Limit

SA setting: Pre-scan: RBW/VWE: 1@8kHz/3@8kHz, DET: PK
Final measure:

REW:

12@8kHz, DET: QP

Antenna factor + Cable loss - Preamp gain
Reading + Factor

Remark:

Level = Reading + Factor

Factor = Antenna factor + Cable loss — Amplifier gain

Margin = Level — Limit

Report Template: TR-4-E-010/V1.2
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WORLD ALLIA@
TESTING & CERTIFICATION

Report No.: 24052107557EE

Above 1GHz:
Test Date: 2025-01-06~2025-01-16 Test By: Luke Li
Temperature: 22.5~24.3°C; Relative Humidity:33~42%;
Environment condition:
ATM Pressure: 101.3~101.4kPa
Readin Corrected | Corrected - :
Freeney | Clevel” | PO | racior | ampirage | LT | MO | o
(dBuV) (dB/m) (dBuV/m)
5150-5250MHz
802.11a
Low Channel
15540.000 38.64 horizontal 5.12 43.76 54.00 -10.24 Average
15540.000 50.02 horizontal 5.12 55.14 74.00 -18.86 Peak
15540.000 48.70 vertical 5.12 53.82 74.00 -20.18 Peak
Middle Channel
15600.000 48.16 horizontal 5.02 53.18 74.00 -20.82 Peak
15600.000 38.76 vertical 5.02 43.78 54.00 -10.22 Average
15600.000 49.05 vertical 5.02 54.07 74.00 -19.93 Peak
High Channel
15720.000 47.37 horizontal 4.42 51.79 74.00 -22.21 Peak
15720.000 46.50 vertical 4.42 50.92 74.00 -23.08 Peak
802.11n20
Low Channel
15540.000 38.59 horizontal 5.12 43.71 54.00 -10.29 Average
15540.000 49.13 horizontal 5.12 54.25 74.00 -19.75 Peak
15540.000 48.24 vertical 5.12 53.36 74.00 -20.64 Peak
Middle Channel
15600.000 48.61 horizontal 5.02 53.63 74.00 -20.37 Peak
15600.000 48.15 vertical 5.02 53.17 74.00 -20.83 Peak
High Channel
15720.000 48.54 horizontal 4.42 52.96 74.00 -21.04 Peak
15720.000 46.73 vertical 4.42 51.15 74.00 -22.85 Peak
5250-5350MHz
802.11a
Low Channel
15780.000 48.34 horizontal 4.49 52.83 74.00 -21.17 Peak
15780.000 47.28 vertical 4.49 51.77 74.00 -22.23 Peak

Middle Channel

Report Template: TR-4-E-010/V1.2
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WORLD ALLIA@
TESTING & CERTIFICATION
Report No.: 24052107557EE

15840.000 38.59 horizontal 4.65 43.24 54.00 -10.76 Average
15840.000 49.86 horizontal 4.65 54,51 74.00 -19.49 Peak
15840.000 48.57 vertical 4.65 53.22 74.00 -20.78 Peak
High Channel
15960.000 47.53 horizontal 5.18 52.71 74.00 -21.29 Peak
15960.000 47.54 vertical 5.18 52.72 74.00 -21.28 Peak
802.11n20
Low Channel
15780.000 47.29 horizontal 4.49 51.78 74.00 -22.22 Peak
15780.000 47.66 vertical 4.49 52.15 74.00 -21.85 Peak

Middle Channel

15840.000 47.82 horizontal 4.65 52.47 74.00 -21.53 Peak

15840.000 47.38 vertical 4.65 52.03 74.00 -21.97 Peak
High Channel

15960.000 47.45 horizontal 5.18 52.63 74.00 -21.37 Peak

15960.000 48.19 vertical 5.18 53.37 74.00 -20.63 Peak

5470-5725MHz

802.11a
Low Channel
11000.000 47.23 horizontal 2.65 49.88 74.00 -24.12 Peak
11000.000 45.87 vertical 2.65 48.52 74.00 -25.48 Peak

Middle Channel

11160.000 45.72 horizontal 3.93 49.65 74.00 -24.35 Peak
11160.000 45.35 vertical 3.93 49.28 74.00 -24.72 Peak
High Channel
11400.000 47.90 horizontal 4.40 52.30 74.00 -21.70 Peak
11400.000 47.92 vertical 4.40 52.32 74.00 -21.68 Peak
802.11n20
Low Channel
11000.000 46.87 horizontal 2.65 49.52 74.00 -24.48 Peak
11000.000 46.29 vertical 2.65 48.94 74.00 -25.06 Peak

Middle Channel

11160.000 45.93 horizontal 3.93 49.86 74.00 -24.14 Peak

11160.000 45.15 vertical 3.93 49.08 74.00 -24.92 Peak
High Channel

11400.000 47.11 horizontal 4.40 51.51 74.00 -22.49 Peak

11400.000 47.93 vertical 4.40 52.33 74.00 -21.67 Peak

5725-5850MHz
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TESTING & CERTIFCATO@

Report No.: 24052107557EE

802.11a
Low Channel
11490.000 45.99 horizontal 4,54 50.53 74.00 -23.47 Peak
11490.000 45.69 vertical 4,54 50.23 74.00 -23.77 Peak
Middle Channel
11570.000 48.60 horizontal 3.96 52.56 74.00 -21.44 Peak
11570.000 47.68 vertical 3.96 51.64 74.00 -22.36 Peak
High Channel
11650.000 47.76 horizontal 3.64 51.40 74.00 -22.60 Peak
11650.000 49.85 vertical 3.64 53.49 74.00 -20.51 Peak
802.11n20
Low Channel
11490.000 46.05 horizontal 4.54 50.59 74.00 -23.41 Peak
11490.000 46.42 vertical 4.54 50.96 74.00 -23.04 Peak
Middle Channel
11570.000 47.45 horizontal 3.96 51.41 74.00 -22.59 Peak
11570.000 48.23 vertical 3.96 52.19 74.00 -21.81 Peak
High Channel
11650.000 48.00 horizontal 3.64 51.64 74.00 -22.36 Peak
11650.000 47.83 vertical 3.64 51.47 74.00 -22.53 Peak
Remark:

Corrected Amplitude= Reading level + corrected Factor
Corrected Factor = Antenna factor + Cable loss — Amplifier gain
Margin = Corrected Amplitude — Limit

For the test result of Peak below the Peak limit more than 20dB, which can compliance with the average limit, just
the Peak level was recorded.

The emission levels of other frequencies that were lower than the limit 20dB, not show in test report.

For emissions in 18GHz-40GHz range, all emissions were investigated and in the noise floor level.
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Report No.: 24052107557EE

Test plot for worst case as below:

Mode:

802.11a

Channel: 5200MHz

Level (dBuV/m)

Date: 2025-01-16

100

90

80

70

T T

Fundamental

/test with filter

60

50

40

30

20

10

/

0
1000

Project No.
Test Mode

Test Voltage :

2200. 3400

1 24857187557E
: Transmitting

AC 128V/6BHz

. 4600.

5800. 7000

Frequency (MHz)

Environment : 24.3°C/33%R.H./1081.3kPa

Tested by Luke Li

Polarization : horizontal

Remark 1 882.11a 5208
--No. Frequency Reading  Factor Result Limit Over Limit Detector

(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 1978 .660 53.52 -5.58 47 .94 68.208 -28.26 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor

Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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Report No.: 24052107557EE

Mode: 802.11a Channel: 5200MHz
Level (dBuVim) Date: 2025-01-16
100
90
Fundamental
80 test with filter
o T T T L] L
60
50 1
40M
30
20
10
0
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa
Tested by Luke Li
Polarization : vertical
Remark 1 882.11a 5208
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1976. 0600 54.73 -5.54 49.19 68.20 -19.91 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK

Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2

Page 27 of 122




WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5200MHz

Level (dBuVim) Date: 2025-01-06

100
90
80

10 [ | LT I [

60

e IS AL SN it

40

30

20

10

0
7000 9200. 11400. 3600. 15800. 18000

1
Frequency (MHz)

Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 52088
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15600.008 48.16 5.82 53.18 74.88 -20.82 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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Mode: 802.11a Channel: 5200MHz

Level (dBuVim) Date: 2025-01-06

100
90
80
0 | L]l | B
60
5UWWWWWWW
40
30
20
10
0
7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11a 52088
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15600.008 38.76 5.82 43.78 54.688 -16.22 Average
2 15600.000 49.85 5.82 54.87 7488 -19.93 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WWE: 1MHz/lkHz, DET: PK
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Mode: 802.11n20 Channel: 5180MHz

Level (dBuVim}) Date: 2025-01-16

100
a0

Fundamental
80 test with filter

I | S | ] L1/

. /

50 1

40

30

20

10

0
1000 2200. 3400. A4600. 5800. 7000
Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20 5180
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1977 . 060 53.5@ -5.56 47.94 68.20 -20.26 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK
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Mode: 802.11n20 Channel:

5180MHz

Level (dBuVim)

Date: 2025-01-16

7000

100
90
Fundamental
80 test with filter
o [T T JTH T L] L /
60 ‘(//
50 1
"“M
30
20
10
0
1000 2200, 3400. 5800.
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 802.11n28 5180
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.060 53.74 -5.56 18.18 68.20 -20.092 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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Mode: 802.11n20 Channel: 5180MHz

Level (dBuVim) Date: 2025-01-06

100
90
80
70 | L1 | B
60
5UWWMWW\*WWN“
40
30
20
10
0
7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n28 5188
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15548.00@ 38.59 5.12 43.71 54.688 -16.29 Average
2 15548.0080 49.13 5.12 54.25 7488 -19.75 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WWE: 1MHz/lkHz, DET: PK
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TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5180MHz

Level (dBuVim) Date: 2025-01-06
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0
7000 9200. 11400. 3600. 15800. 18000

1
Frequency (MHz)

Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11n28 5188
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15548.00@ A8.24 5.12 53.36 74.88 -20.64 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5280MHz
Level (dBuVim) Date: 2025-01-16
100
90 Fundamental
80 test with filter
o [T T JTH T L1 L J
60
50 1
4“M
30
20
10
0
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa
Tested by Luke Li
Polarization : horizontal
Remark 1 882.11a 5230
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1977 . 060 53.84 -5.56 48.28 68.20 -19.92 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK

Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5280MHz

Level (dBuVim) Date: 2025-01-16

100
a0 Fundamental
80 test with filter

30
20
10
0
1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting

Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5238
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.060 54.86 -5.56 418.58 68.20 -19.78 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5280MHz

Level (dBuVim)

Date: 2025-01-06
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5238
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15840.008@ 38.59 4.65 43.24 54.688 -18.76 Average
2 15340.000 4986 4.65 54.51 7488 -19.49 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WWE: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5280MHz

Level (dBuVim) Date: 2025-01-06
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11a 5238
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15840.008@ A8.57 4.65 53.22 74.88 -20.78 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5320MHz

Level (dBuVim)

Date: 2025-01-16

7000

100
90 Fundamental
test with filter
80
o [T T JTH T L] L //
60
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40M
30
20
10
0
1000 2200, 3400. 5800.
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 802.11n28 53208
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1975.060 54.89 -5.53 18.56 68.20 -19.64 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5320MHz

Level (dBuVim)

Date: 2025-01-16

100
%0 Fundamental
80 test with filter

o JTIL T L1 i

/

30
20
10
0
1000 2200, 3400. 5800. 7000
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 802.11n28 53208
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1978.060 53.37 -5.58 47.79 68.20 -20.41 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5320MHz

Level (dBuVim) Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n28 53208
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 15960.0688 47.45 5.18 52.63 74.08 -21.37 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5320MHz

Level (dBuVim) Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000

Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11n28 53208
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)

1 15966.00@ 48.19 5.18 53.37 74.88 -20.63 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a

Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-16

100
90
80 Fundamental
test with filter
o [Tl M L
60 /
50 1
40
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20
10
0
1000 2200, 3400. 5800. T000
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : horizontal
Remark : 882.11s 5708
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.6008 52.95 -5.56 47.39 63.208 -28.81 Peak

Remarks: Factor = Antenna factor + Cable loss
Result = Reading + Factor
Over Limit = Result - Limit

SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK

- Preamp gain

Average: RBW/VWB: 1MHz/lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a

Channel:

5700MHz

Level (dBuV/m)

Date: 2025-01-16

100
90 Fundamental
80 test with filter
o TI T 1/
o /
50 1
40““““Ju**'jih!ﬂ‘J
30
20
10
0
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa
Tested by : Luke Li
Polarization : vertical
Remark : 8082.11s 5708
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1978. 0600 53.67 -5.58 48.89 68.20 -20.11 Peak

Remarks: Factor =
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Antenna factor + Cable loss - Preamp gain

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5708
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 11486.60@ A7.98 4.48 52.38 74.88 -21.78 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11a 5708
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 11486.60@ A7.92 4.48 52.32 74.88 -21.68 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-16

7000

100
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Fundamental
80 test with filter
I e N o I e O i ./
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20
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1000 2200, 3400. 5800.
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 8082.11n28 5760
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1976.060 54.84 -5.54 418.58 68.20 -19.78 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5700MHz

Level (dBuVim) Date: 2025-01-16

100
90 Fundamental
80 test with filter

W T T L i m.//
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0 g
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0
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)

Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n208 5760
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.060 54.21 -5.56 18.65 68.20 -19.55 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n28 57808
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 11486.60@ 47.11 4.48 51.51 74.88 -22.49 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5700MHz

Level (dBuVim)

Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11n28 57808
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 11486.60@ A7.93 4.48 52.33 74.88 -21.67 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5825MHz

Level (dBuVim)

Date: 2025-01-16

7000
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%0 Fundamental
80 test with filter
o [T T JTH T L] i
60 /
50 1
40M
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20
10
0
1000 2200, 3400. 5800.
Frequency (MHz)
Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 8082.11a 5825
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.060 53.25 -5.56 47.69 68.20 -20.51 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5825MHz

Level (dBuVim) Date: 2025-01-16

100
Fundamental
test with filter
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1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)

Project No. : 2485Z187557E
Test Mode : Transmitting
Test Voltage : AC 1208V/68Hz
Environment : 24.3°C/33%R.H./181.3kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5825
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz ) (dBpV) (dB/m) {dBuV/m) (dBuV/m) (dB)
1 1977.060 53.99 -5.56 18.43 68.20 -19.77 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5825MHz

Level (dBuVim)

Date: 2025-01-07

100
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0
7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5825
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 11658.060@ A7.76 3.64 51.48 74.88 -22.60 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WWB: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5825MHz

Level (dBuVim) Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project No. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/6@Hz
Environment : 22.5°C/42%R.H./101.4kPa
Tested by : Luke Li
Polarization : wvertical
Remark 1 882.11a 5825
--No. Frequency Reading Factor Result Limit Over Limit Detector
(MHz) (dBuv) (dB/m) (dBuv/m) (dBpv,/m) (dB)
1 1165@.080e 49,85 3.64 53.49 74.88 -28.51 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5785MHz
Level (dBuVim) Date: 2025-01-16
100
90
80 Fundamental
test with filter
o [T T JTH T L1 g /
60
50 1
40
30
20
10
0
1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa
Tested by Luke Li
Polarization : horizontal
Remark 1 882.11n20@ 5785
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1978. 0600 54.85 -5.58 48.47 68.20 -19.73 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK

Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5785MHz
Level (dBuVim) Date: 2025-01-16
100
90
80 Fundamental
test with filter
o [T T JTH T L1 g /
60
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““M
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10
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1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 24.3°C/33%R.H./1081.3kPa
Tested by Luke Li
Polarization : vertical
Remark 1 882.11n20@ 5785
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 1978. 0600 52.96 -5.58 47 .38 68.20 -20.82 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK

Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20

Channel:

5785MHz

Level (dBuV/m)

Date: 2025-01-07
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7000 9200. 11400. 13600. 15800. 18000
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20@ 5785
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 11570.060 47 .45 3.96 51.41 7408 -22.59 Peak

Remarks: Factor =
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Antenna factor + Cable loss - Preamp gain

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20

Channel:

5785MHz

Level (dBuV/m)

Date: 2025-01-07
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20@ 5785
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 11570.060 48.23 3.96 52.19 7408 -21.81 Peak

Remarks: Factor =
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Antenna factor + Cable loss - Preamp gain

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

100 Level (dBuVim}) Date: 2025-01-06

90

80

70 [ PK

60

B T e Sy

40

30

20

10

0
18000 19700. 21400. 23100. 24800. 26500
Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Bard Huang
Polarization : horizontal
Remark : RTL 8&731BU B3 802.11a-570@
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 22308.0600 55.46 -2.88 52.58 7408 -21.42 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain - Distance extrapolate factor
Distance extrapolate factor = 28*log(specified distance/measured distance)
Specified distance = 3 meters, measured distance = 1.5 meters
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

100 Level (dBuVim}) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Bard Huang
Polarization : vertical
Remark : RTL 8&731BU B3 802.11a-570@
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 22138.060 54.78 -2.91 51.87 7408 -22.13 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain - Distance extrapolate factor
Distance extrapolate factor = 28*log(specified distance/measured distance)
Specified distance = 3 meters, measured distance = 1.5 meters
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

Level (dBuVim) Date: 2025-01-06

100
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26500 29200. 31900. 34600. 37300. 40000
Frequency (MHz)
Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Bard Huang
Polarization : horizontal
Remark : RTL 8731BU B2 882.11a-57088
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 31576.0688 37.86 8.78 45.84 54.08 -3.16 Average
2 31576.068 48.61 8.78 57.39 74.08 -16.61 Peak
3 38364.0688 34.43 11.81 46.84 54.08 -7.96 Average
4 38864.000 48.13 11.61 59.74 74.08 -14.26 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain - Distance extrapolate factor
Distance extrapolate factor = 20*%log(specified distance/measured distance)
Specified distance = 3 meters, measured distance = 1.5 meters
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WBW: 1MHz/3MHz, DET: PK
Average: RBW/VBW: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

Level (dBuVim) Date: 2025-01-06
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3
Frequency (MHz)

Project No. : 248571@7557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Bard Huang
Polarization : wvertical
Remark : RTL 8731BU B3 882.11a-5760
--No. Freguency Reading  Factor Result Limit Over Limit Detector
{MHz) (dBpV) (dB/m) {dBuV,/m) {dBuV/m) (dB)
1 31428.0608@ 36.32 5.84 45.16 54.688 -8.84 Average
2 31428.0600 5@8.95 8.84 59.79 7488 -14.21 Peak
3 38886.008@ 34.61 11.59 46.20 54.688 -7.86 Average
4 38886.000 47 .57 11.59 59.16 7488 -14.84 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain - Distance extrapolate factor
Distance extrapolate factor = 20*%log(specified distance/measured distance)
Specified distance = 3 meters, measured distance = 1.5 meters
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/WBW: 1MHz/3MHz, DET: PK
Average: RBW/VBW: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Radiated Band edge:

Mode: 802.11a Channel: 5180MHz

110Level (dBuVim) Date: 2025-01-06

100

80

40

20

0
4500 4640, 4780, 4920, 5060. 5200
Frequency (MHz)

Project No. : 24B85Z1687557E
Test Mode : Transmitting
Test Voltage : AC 120V/68Hz
Environment : 22.5°C/42%R.H./161.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5188
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) (dBuv) (dB/m) {dBuv/m) (dBuv/m) (dB)
1 5149.925 37.5@ g.e1 415,51 54. 08 -8.49 Average
2 5149.925 418.85 §.01 56.06 74.08 -17.94 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5180MHz
Level (dBuVim) Date: 2025-01-06
110
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b [T s Y
40
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0
4500 4640. 4780. 4920. 5060. 5200
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by Luke Li
Polarization : vertical
Remark 1 8082.11s 518@
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5149.925 36.82 .01 44 .83 5408 -9.17 Average
2 5149.925 19,83 5.81 57.84 74.08 -16.96 Peak
Remarks:

Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor

Over Limit = Result - Limit

SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK

Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5240MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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0
5200 5252. 5304. 5356. 5408. 5460
Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5248
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 36.93 7.63 4456 5408 -9.44 Average
2 5358.000 18.74 7.63 56.37 74.08 -17.63 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a

Channel: 5240MHz

110 Level (dBuV/m)

Date: 2025-01-06
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Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz

5304.

5356. 5408. 5460

Frequency (MHz)

Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 8082.11a 5248
--No. Frequency Reading
(MHz ) {dBuV)
1 535@8.0600 36.72

Factor Result Limit Over Limit Detector
(dB/m) (dBuV/m)  (dBuV/m) (dB)

7.63 44 35 54.08 -9.65 Average
7.63 55.49 74.008 -18.51 Peak

2 5358.0680 47 .86

Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor

Over Limit = Result - Limit

SA setting: Peak: RBW/VWB: IMHz/3MH

z, DET: PK

Average: RBW/WVWE: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5180MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20 5180
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5149.925 37.45 .01 45.46 5408 -8.54 Average
2 5149.925 18.86 5.81 56.87 74.08 -17.13 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5180MHz

Level (dBuV/m)

Date: 2025-01-06
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40
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4500 4640, 4780. 4920. 5060. 5200
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20 5180
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5149.925 36.75 .01 4476 5408 -9.24 Average
2 5149.925 18.65 5.81 56.66 74.08 -17.34 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20

Channel: 5240MHz

110 Level (dBuV/m)

Date: 2025-01-06
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Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz

5304. 5356. 5408. 5460
Frequency (MHz)

Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20 5248
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 36.47 7.63 44.18 5408 -9.90 Average
2 5358.000 18.84 7.63 55.67 74.08 -18.33 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit

SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5240MHz

110 Level (dBuV/m)

Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20 5248
--No. Frequency Reading  Factor Result Limit
(MHz ) {dBuV) (dB/m) (dBuV/m)  (dBpV/m)
1 535@8.0600 36.36 7.63 43.99 5408
2 5358.000 18.43 7.63 56.86 74.08

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK

5408. 5460

Over Limit Detector
(dB)
-18.81 Average
-17.94 Peak
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5260MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5268
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 515@. 0600 36.73 .01 44, .74 5408 -9.26 Average
2 515@.0600 19,17 5.81 57.18 74.08 -16.82 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5260MHz

Level (dBuV/m)

Date: 2025-01-06
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5268
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 515@. 0600 36.82 .01 44 .83 5408 -9.17 Average
2 515@.0600 19,83 5.81 57.84 74.08 -16.96 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel:

5320MHz

110 Level (dBuV/m)

Date: 2025-01-06
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5328
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 35.68 7.63 43.31 5408 -18.69 Average
2 5358.000 18.89 7.63 55.72 74.08 -18.28 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2 Page 72 of 122




WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5320MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5328
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 36.61 7.63 44,24 5408 -9.76 Average
2 5358.000 19,15 7.63 56.78 74.08 -17.22 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel:

5260MHz

110 Level (dBuV/m)

Date: 2025-01-06
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20 5260
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 515@. 0600 36.64 .01 4465 5408 -9.35 Average
2 515@.0600 18.53 5.81 56.54 74.08 -17.46 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5260MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20 5260
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 515@. 0600 36.71 .01 4472 5408 -9.28 Average
2 515@.0600 18.28 5.81 56.21 74.08 -17.79 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5320MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20 5320
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 36.99 7.63 4462 5408 -9.38 Average
2 5358.000 18.82 7.63 56.45 74.08 -17.55 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWE: 1MHz/l@@Hz , DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5320MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20 5320
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 535@8.0600 36.20 7.63 43 .83 5408 -18.17 Average
2 5358.000 18.48 7.63 56.11 74.08 -17.89 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/VWE: 1MHz/l@@Hz , DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5500MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5508
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5468 .0600 36.16 7.61 43.77 5408 -18.23 Average
2 5468.000 18.41 7.61 56.82 68.20 -12.18 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5500MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5508
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5468 .0600 36.16 7.61 43.77 5408 -18.23 Average
2 5468.000 47.98 7.61 55.59 68.20 -12.61 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11a 5708
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.0600 48.98 8.27 57.25 68.20 -18.95 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5700MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5708
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.0600 47 .85 8.27 56.12 68.20 -12.88 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2 Page 81 of 122



WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5500MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20@ 5580
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5468 .0600 36.98@ 7.61 4451 5408 -9.49 Average
2 5468.000 18.31 7.61 55.92 68.20 -12.28 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5500MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20@ 5580
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5468 .0600 36.76 7.61 4437 5408 -9.63 Average
2 5468.000 18.31 7.61 55.92 68.20 -12.28 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5700MHz
Level (dBuVim) Date: 2025-01-06
110
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5680 5694, 5708. 5722. 5736. 5750
Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by Luke Li
Polarization : horizontal
Remark 1 882.11n20@ 5760
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.6860 48.71 8.27 56.98 68.208 -11.22 Peak
Remarks: Factor = Antenna factor + Cable loss - Preamp gain - Distance extrapolate factor

Distance extrapolate factor =
Specified distance =

Result = Reading + Factor
Over Limit = Result - Limit
SA setting: Peak: RBW/VWB: 1MHz/3MHz, DET: PK
Average: RBW/WVWE: 1MHz/1lkHz, DET: PK

28*log(specified distance/measured distance)

3 meters, measured distance = 1.5 meters
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5700MHz

110Le\'el (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20@ 5760
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.0600 48.58 8.27 56.77 68.20 -11.43 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
S& setting: Peak: RBW/VWEB: IMHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1lkHz, DET: PK

Report Template: TR-4-E-010/V1.2 Page 85 of 122



WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5745MHz

Date: 2025-01-06
B4 BE
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Frequency (MHz)

0
5600 5650.

1 24857187557E
: Transmitting

Project No.
Test Mode

Test Voltage :

AC 128V/6BHz

Environment : 22.5°C/42%R.H./1081.4kPa
Tested by Luke Li
Polarization : horizontal
Remark 1 882.11a 5745
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5636.625 49.92 8.13 58.85 68.208 -18.15 Peak
2 5678.625 51.15 8.26 59.41 89.42 -38.81 Peak
3 5709.875 5@.a7 §.31 58.38 187.97 -49.59 Peak
4 5722.758 58.19 8.28 58.47 117.87 -58.68 Peak
Remarks: Antenna factor + Cable loss - Preamp gain

Factor =
Result = Reading + Factor

Over Limit = Result - Limit

54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5745MHz

130 Level {dBuV/m) Date: 2025-01-06
B4 BE
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5745
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5638.5600 58.77 8.13 58.98@ 68.20 -9.30 Peak
2 5657.750 5@.48 5.18 58.58 73.96 -15.38 Peak
3 5785.25@ 5@.87 §.31 59.18 186.67 -47.49 Peak
4 5723.560 419,96 8.27 58.23 118.78 -60.55 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5825MHz
Level (dBuVim) Date: 2025-01-06
130
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by Luke Li
Polarization : horizontal
Remark : 8082.11a 5825
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5852.850 58.28 7.86 58.14 115.7@ -57.56 Peak
2 5863.860 51.17 7.82 58.99 188.33 -49.34 Peak
3 5896.050 51.38 7.69 59.87 89.58 -38.51 Peak
4 5941.95@ 5@8.44 7.78 58.14 68.20 -19.96 Peak

Remarks: Factor =
Result =
Over Limi

Antenna factor + Cable loss - Preamp gain

Reading + Factor
t = Result - Limit

54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11a Channel: 5825MHz

130 Level (dBuVim}) Date: 2025-01-06
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Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11a 5825
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5851.200 58.51 7.87 58.38 119.46 -61.88 Peak
2 587@.4600 51.17 7.79 58.96 186.49 -47.53 Peak
3 5902.5080 51.42 7.67 59.89 84.81 -25.72 Peak
4 5941.650 5@8.95 7.69 58.64 68.20 -9.56 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK

Report Template: TR-4-E-010/V1.2 Page 89 of 122



WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5745MHz

130Level (dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n20@ 5745
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5624.625 58.77 .11 58.88 68.20 -9.32 Peak
2 5684.5600 51.97 8.28 6@.25 93.76 -33.51 Peak
3 5704.5080 5@8.68 §.32 59.68 186.46 -47.46 Peak
4 5721.375 51.24 8.27 59.51 113.94 -54.43 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5745MHz

130 Level {dBuV/m) Date: 2025-01-06
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Frequency (MHz)

Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa

Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n20@ 5745
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5625.0600 51.688 .11 59.19 68.20 -9.81 Peak
2 5672.5600 51.13 8.24 59.37 84.89 -25.52 Peak
3 5714.875 51.11 §8.29 59.48 189,37 -49.97 Peak
4 5722.750 58.11 8.28 58.39 117.87 -58.68 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20 Channel: 5825MHz

Level (dBuVim}) Date: 2025-01-06
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : horizontal
Remark 1 882.11n208 5325
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 5852.168 48.79 7.87 56.66 117.41 -60.75 Peak
2 5861.250 19,67 7.83 57.5@ 189.85 -51.55 Peak
3 5889.900 5@8.82 7.71 57.73 94.14 -36.41 Peak
4 5942.250 58.47 7.78 58.17 68.20 -19.83 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain
Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIANCE

TESTING & CERTIFICATION

Report No.: 24052107557EE

Mode: 802.11n20

Channel:

5825MHz

Level (dBuV/m)

Date: 2025-01-06
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Frequency (MHz)
Project MNo. : 24857187557E
Test Mode : Transmitting
Test Voltage : AC 128V/68Hz
Environment : 22.5°C/42%R.H./1081.4kPa
Tested by : Luke Li
Polarization : vertical
Remark 1 882.11n208 5325
--No. Frequency Reading  Factor Result Limit Over Limit Detector
(MHz) {dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 5852.550@ 49.45 7.86 57.31 116.39 -59.88 Peak
2 5865.3600 50.88 7.81 57.89 187.91 -59.92 Peak
3 5892.15@ 5@8.83 7.78 57.73 92.47 -34.74 Peak
4 5942.250 58.64 7.78 58.34 68.20 -9.86 Peak

Remarks: Factor = Antenna factor + Cable loss - Preamp gain

Result = Reading + Factor
Over Limit = Result - Limit
54 setting: Peak: RBW/VWE: 1MHz/3MHz, DET: PK
Average: RBW/VWB: 1MHz/1kHz, DET: PK
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WORLD ALLIA@
TESTING & CERTIFICATION

Report No.: 24052107557EE

3.5 RF Conducted Test Data

Test Date:

2025-01-20~2025-02-05

Test By:

Ryan Zhang

Environment condition:

Temperature: 23.5~23.7°C; Relative Humidity:53~66%;

ATM Pressure: 100.0~100.4kPa

3.5.1 Emission Bandwidth

5150-5250MHz

Mode

Test Frequency

26dB Emission Bandwidth

Antenna
(MHz) (MHz)
5180 19.620
802.11a Chain 0 5200 19.720
5240 19.820
5180 21.104
802.11n20 Chain 0 5200 21.242
5240
5250-5350MHz
Test Frequency 26dB Emission Bandwidth
Mode Antenna
(MHz) (MHz)
5260 19.820
802.11a Chain 0 5280 19.319
5320 19.620
5260
802.11n20 Chain 0 5280 19.870
5320 20.493
5470-5725MHz
Test Frequency 26dB Emission Bandwidth
Mode Antenna
(MHz) (MHz)
5500 19.319
5580 19.419
802.11a Chain 0
5700 19.570
5720 19.770
5500 20.899
5580 19.920
802.11n20 Chain 0
5700 20.798
5720
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5725-5850MHz

6dB Emission
Mode R Bandwidth Limit Verdict
(MHz) (MHz) (MHz)
5745 13.914 0.5 Pass
802.11a 5785 15.165 0.5 Pass
5825 14.515 0.5 Pass
5745 0.5 Pass
802.11n20 5785 0.5 Pass
5825 11.361 0.5 Pass
3.5.2 99% Occupied Bandwidth
5150-5250MHz
S P Test Frequency 99% OBW
(MHz) (MHz)
5180 16.300
802.11a Chain 0 5200 16.300
5240 16.300
5180
802.11n20 Chain 0 5200
5240 17.400
Note: the 99% Occupied Bandwidth have not fall into the band 5250-5350MHz.
5250-5350MHz
St i Test Frequency 99% OBW
(MHz) (MHz)
5260 16.300
802.11a Chain 0 5280 16.300
5320 16.350
5260 17.400
802.11n20 Chain 0 5280
5320
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5470-5725MHz

Test Frequency 99% OBW
Mode Antenna
(MHz) (MHz)
5500 16.300
5580 16.350
802.11a Chain 0
5700 16.350
5720 16.300
5500
5580
802.11n20 Chain 0
5700
5720
5725-5850MHz
Test Frequency 99% OBW
Mode Antenna
(MHz) (MHz)
5745 16.300
802.11a Chain 0 5785 16.300
5825 16.300
5745 17.400
802.11n20 Chain 0 5785
5825 17.450
Note: the 99% Occupied Bandwidth have not fall into the band 5470-5725MHz.
3.5.3 Maximum conducted output power
5150-5250MHz
Test Frequency Average Output Limit i
Mode Antenna Verdict
(MHz) Power(dBm) (dBm)
5180 9.09 23.98 Pass
802.11a Chain 0 5200 9.35 23.98 Pass
5240 23.98 Pass
5180 8.98 23.98 Pass
802.11n20 Chain 0 5200 9.20 23.98 Pass
5240 9.37 23.98 Pass

Note: the EUT is client device
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5250-5350MHz

Test Frequency Average Output Limit
Mode Antenna Verdict
(MHz) Power(dBm) (dBm)
5260 10.15 23.97 Pass
802.11a Chain 0 5280 10.63 23.86 Pass
5320 10.99 23.93 Pass
5260 9.98 23.98 Pass
802.11n20 Chain 0 5280 10.51 23.98 Pass
5320 23.98 Pass
5470-5725MHz
Test Frequency Average Output Limit
Mode Antenna Verdict
(MHz) Power(dBm) (dBm)
5500 11.89 23.86 Pass
5580 12.12 23.88 Pass
802.11a Chain 0
5700 23.92 Pass
5720 12.51 23.96 Pass
5500 11.94 23.98 Pass
5580 12.01 23.98 Pass
802.11n20 Chain 0
5700 12.39 23.98 Pass
5720 12.49 23.98 Pass
5725-5850MHz
Test Frequency Average Output Limit
Mode Antenna Verdict
(MHz) Power(dBm) (dBm)
5745 11.75 30 Pass
802.11a Chain 0 5785 11.64 30 Pass
5825 11.69 30 Pass
5745 30 Pass
802.11n20 Chain 0 5785 11.45 30 Pass
5825 11.55 30 Pass
Note:

Duty cycle Factor has been included in the Average Output Power.
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3.5.4 Power Spectral Density

5150-5250MHz

Test
Readin Duty Cycle Result Limit
Mode Antenna | Frequency g vEy Verdict
(dBm/MHz) Factor(dB) (dBm/MHz) (dBm/MHz)
(MHz)
5180 -6.77 6.86 0.09 11 Pass
802.11a Chain 0 5200 -7.10 6.89 -0.21 11 Pass
5240 -7.32 6.88 -0.44 11 Pass
5180 -7.43 7.18 -0.25 11 Pass
802.11n20 Chain 0 5200 -7.52 7.18 -0.34 11 Pass
5240 -8.05 7.22 -0.83 11 Pass
Note: the EUT is client device
5250-5350MHz
Test
Reading Duty Cycle Result Limit .
Mode Antenna Frequency Verdict
(dBm/MHz) Factor(dB) (dBm/MHz) (dBm/MHz)
(MHz)
5260 -5.76 6.88 1.12 11 Pass
802.11a Chain 0 5280 -5.76 6.89 1.13 11 Pass
5320 -5.05 6.88 11 Pass
5260 -6.57 7.17 0.60 11 Pass
802.11n20 Chain 0 5280 -7.60 7.20 -0.40 11 Pass
5320 -6.39 7.24 0.85 11 Pass
5470-5725MHz
Test Duty
Reading Result Limit .
Mode Antenna Frequency Cycle Verdict
(dBm/MHz) (dBm/MHz) | (dBm/MHz)
(MHz) Factor(dB)
5500 -4.22 6.88 2.66 11 Pass
5580 -3.57 6.89 11 Pass
802.11a Chain 0
5700 -4.09 6.99 2.90 11 Pass
5720 -4.17 6.87 2.70 11 Pass
5500 -5.01 7.20 2.19 11 Pass
5580 -5.68 7.19 1.51 11 Pass
802.11n20 Chain 0
5700 -4.06 7.19 3.13 11 Pass
5720 -5.29 7.25 1.96 11 Pass
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5725-5850MHz

Test Duty
Reading Result Limit .
Mode Antenna Frequency Cycle Verdict
(dBm/500KHz) (dBm/500KHz) | (dBm/500KHz)
(MHz) Factor(dB)
5745 -6.77 6.87 30 Pass
802.11a Chain 0 5785 -8.18 6.88 -1.30 30 Pass
5825 -8.37 6.88 -1.49 30 Pass
5745 -8.07 7.44 -0.63 30 Pass
802.11n20 Chain 0 5785 -7.88 7.20 -0.68 30 Pass
5825 -8.62 7.18 -1.44 30 Pass
Result = Reading + Duty Cycle Factor
3.5.5 Duty Cycle
5150-5250MHz
Test Duty VBW
Ton Ton+Toff | Duty Cycle 1/Ton .
Mode Antenna Frequency Cycle Setting
(ms) (ms) (%) (Hz)
(MHz) Factor(dB) (kHz)
5180 9.983 20.60 6.86 486 0.5
802.11a Chain 0 5200 2.052 10.023 20.47 6.89 487 0.5
5240 10.033 20.49 6.88 486 0.5
5180 1.908 9.978 19.12 7.18 524 1
802.11n20 Chain 0 5200 1.913 9.991 19.15 7.18 523 1
5240 1.904 10.028 18.99 7.22 525 1
5250-5350MHz
Test Duty VBW
Ton Ton+Toff | Duty Cycle 1/Ton .
Mode Antenna Frequency Cycle Setting
(ms) (ms) (%) (Hz)
(MHz) Factor(dB) (kHz)
5260 2.050 9.991 20.52 6.88 488 0.5
802.11a Chain 0 5280 2.054 10.028 20.48 6.89 487 0.5
5320 10.028 20.53 6.88 486 0.5
5260 1.913 9.973 19.18 7.17 523 1
802.11n20 Chain 0 5280 1.908 10.013 19.06 7.20 524 1
5320 1.885 9.993 18.86 7.24 531 1

Report Template: TR-4-E-010/V1.2

Page 99 of 122




WORLD ALLlA@
TESTING & CERTIFICATION

Report No.: 24052107557EE

5470-5725MHz

Test Duty VBW
Ton Ton+Toff | Duty Cycle 1/Ton
Mode Antenna Frequency Cycle Setting
(ms) (ms) (%) (Hz)
(MHz) Factor(dB) (kHz)
5500 2.054 10.023 20.49 6.88 487 0.5
5580 2.052 10.023 20.47 6.89 487 0.5
802.11a Chain 0
5700 1.990 9.948 20.00 6.99 503 1
5720 10.013 20.54 6.87 486 0.5
5500 1.909 10.023 19.05 7.20 524 1
5580 1.908 9.983 19.11 7.19 524 1
802.11n20 Chain 0
5700 1.913 10.018 19.10 7.19 523 1
5720 1.880 9.983 18.83 7.25 532 1
5725-5850MHz
Test Duty VBW
Ton Ton+Toff | Duty Cycle 1/Ton .
Mode Antenna Frequency Cycle Setting
(ms) (ms) (%) (Hz)
(MHz) Factor(dB) (kHz)
5745 2.055 9.992 20.57 6.87 487 0.5
802.11a Chain 0 5785 10.028 20.53 6.88 486 0.5
5825 2.053 10.008 20.51 6.88 487 0.5
5745 1.783 9.888 18.03 7.44 561 1
802.11n20 Chain 0 5785 1.907 10.003 19.06 7.20 524 1
5825 1.913 9.983 19.16 7.18 523 1

Duty Cycle = Ton/(Ton+Toff)*100%
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Test Plots:
Emission Bandwidth
5150-5250MHz

802.11a_5180MHz

802.11a_5200MHz

Spectn Spectrum
Ref Level 26.00 dbm  Offset 6.00 db & RBW 200 Kz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 200 krz
o At a0da SWT 1ms @ VBW 1MHz Mode Swasp o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -28.22 dBm| Mi[1] -27.96 dB:
20 5.1701151 GHz 20 5.1900651 GHz]
D11l 0.89 dp D11l 0.01 dB)
10 19.6196 MHzZ| 10 19.7197 Mhg]
o D1 -1.000 dBm D1 -0.023 derr -
o L™ aha oy
10 ({ . 10 J{
20 1‘
T T 1
D2 000 dBn
-30 B -
~40
ILSWO g N %V\MW’*W-M
60 df 60 df
OF 5.18 GHz 1000 pts Span 50.0 MHz OF 5.2 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.1701151 GHz2 | -28.22 dBm | M1 | 1] 5.1900651 GH2 -27.96 dBm |
Dl M 1 19,6196 MHz 0.59 dB Dl ML 1 19.7197 MHz -0.01 3
y y
L ) J ] L J ]
Projecthio. 2 Zhang Frojectiio 2 Zhang
Date o Date
Spectr o Spectrum o
Ref Level 26.00 dbm  Offset 6.00 db & RBW 200 Kz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 300 kriz
o At a0da SWT 1ms @ VBW 1MHz Mode Swasp o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -26.38 dBm| Mi[1] -27.65 dB
20 5.2300651 GHz 20 5.1693205 GHz]
D11l 1.14 dn| D11l 1.08 di)
10 19,8198 MHyZ| 10 21.1041 MHz]
D1 -0.337 dBm o ] o 1 0,561 dn T e
O i A e o it
-10 -10 / \
20 \ 20
o D2 -26.337 dB/ 0 iz
5 / Ny
40 ;f 40 M ]
- R T bt g MRS NPTS DY
50 d 50 d
60 df 60 df
OF 5.24 GHz 1000 pts Span 50.0 MHz OF 5.18 GHz 1000 pts Span 50.925 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.2300651 GH2 | -26.38 dBm | M1 | 1] 5.1693205 GH2 -27.65 dBm |
Dl M 1 19,8198 MHz -1.14 dB Dl ML 1 21,1041 MHz 1.08 dB

Projectiio.

Date!

1 Zhang

802.11n20_5200MHz

802.11n20_5240MHz

Spectrum
Gffset 6.00 db @ RBW 300 iz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 300 kriz
SWT ims ® VBW 1MHz Mode Sweep o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -26.50 dBm| Mi[1] -27.64 dBm|
20 5.1893036 GHz 20 5.2293441 GHz]
D11l 0.90 dB D11l 0.71 dB)

10 21.2424 MHz 10 21.2605 MHZ|
v ! WW g o 1 0.740 dan me AT

-10 -10 \‘

/ i |
<0 ™ ’ =0 [T
02 25,200 By D2 -25.260 dbi '

-30 4,,*" -30 ¢ A,

40 J; \L\ 40 ,’f \‘1\"

P IR L YR Y P T TR ]
50 d 50 d

60 df 60 df

OF 5.2 GHz 1000 pts Span 50.05 MHz OF 5.24 GHz 1000 pts Span 51.3025 MHz
Marker Marker

Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |

M1 | 5.1893036 GH2 | -26.50 dBm M1 | 1] 5.2293441 GH2 -27.64 dBm_|
Dl M 1 21,2424 MHz -0.90 dB Dl ML 1 21,2605 MHz 0.71 B

Projectiio.

Date!

1 Zhang

Projectio

Date!
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5250-5350MHz

802.11a_5260MHz

802.11a_5280MHz

Spectn Spectrum
Ref Level 26.00 dbm  Offset 6.00 db & RBW 200 Kz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 200 krz
o At a0da SWT 1ms @ VBW 1MHz Mode Swasp o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -27.82 dBm| Mi[1] -26.14 dB
20 5.2499650 GHz 20 5.2702653 GHz]
D11l 0.82 dB D11l 0.20 dB)
10 19,8198 MHyZ| 10 19.9193 MHg]
ir 1 0,394 dbm o D1 1239 df
[ W"’A\, - g fw,. Ty J““"ﬁ
-10 \- -10 f \
20 20
% &
02 25 X
-30 s oy -30
40 e 40
SR AT Mo b, dortnbvtia] o] AT NEW P
50 d 50 d
60 df 60 df
OF 5.26 GHz 1000 pts Span 50.0 MHz OF 5.28 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 5.249965 GH2 -27.82 dBm M1 1 5.2702653 GH2 -26.14 dBm
Dl M 1 19,8198 MHz 0.62 dB Dl ML 1 19.3193 MHz 0.20 dB
y y
L ) J ] L J ]
Projecthio. 2 Zhang Frojectiio
Date 3 Date
Spectr o Spectrum o
Ref Level 26.00 dbm  Offset 6.00 db & RBW 200 Kz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 300 kriz
o At a0da SWT 1ms @ VBW 1MHz Mode Swasp o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -25.87 dBm| Mi[1] -25.17 dB:
20 5.3103153 GHz 20 5.2493205 GHz]
D11l 1.11 da| D11l 0.50 dB)
10 19.6196 MHzZ| 10 21.1550 MHZ]
adem 1 1.541 dBm adem 1 1.553 dém = =
[ T
-10 1 \
20 ]
D2 24 kY i)
-a0 W\/\‘ \»"\
40
Lt L bkt AW PO S BT PR T
50 d
60 df 60 df
OF 5.32 GHz 1000 pts Span 50.0 MHz OF 5.26 GHz 1000 pts Span 50.925 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.3103153 GHz2 | -25.87 dBm | M1 | 1] 5.2493205 GH2 -25.17 dBm |
Dl M 1 19,6196 MHz 1.11d Dl ML 1 21,155 MHz -0.50 dB

Projectiio.

1 Zhang

Date!

802.11n20_5280MHz

802.11n20_5320MHz

Spectrum
Gffset 6.00 db & RBW 200 iz Ref Level 26.00 dbm _ Offset 8.00 db @ RBW 300 kriz
SWT ims ® VBW 1MHz Mode Sweep o At 30de SWT ims @ VBW 1MHz mode Swaep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -26.60 dBm)| Mi[1] -23.37 dBm|
20 5.2700150 GHz 20 5.3098802 GHz]
D11l 1.19 da)| D11l 1.41 di
10 19,8699 MHzZ| 10 20.4932 MHZ|
D1 2,802 di
T 1 1.109 dan a v PN
ot "'M"m\ W”"""v\ f' "
-10 ! \ -10 j .H1
20 20 :
T 2
. ﬂ_ 02 -23.199 %k
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WW%’“ e DTS Y Y roshsshaadtli iy it robbatioin]
50 d 50 d
60 df 60 df
OF 5.28 GHz 1000 pts Span 50.0 MHz OF 5.32 GHz 1000 pts Span 50.675 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | | 5.270015 GH2 | -26.60 dBm | M1 | 1 5.3098802 GH2 -23.37 dBm |
Dl M 1 19,8699 MHz 1.19.dB Dl ML 1 20,4532 MHz -1.4103
y y
L J L )| J
Projecthio. Frojectiio

Date!

Date: 2
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5470-5725MHz
802.11a_5500MHz

802.11a_5580MHz

pects
Ref Level 26.00 dém  Offset 8.00 db @ RBW 200 khz RefLevel 28.00 dém  Offset 6.00 8 & RBW 200 kHz
o att 0dB SWT 1ms @ VBW 1MHz  Mode Sweep o At 30 dE SWT 1ms @ VBW  1MHz  Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 26.64 dBm| Mi[1] 20.72 dbm|
20 5.4902152 GHz| 20 5.5702653 GHz|
D1[1] 2.40 dB| D1[1] -1.00 dB|
10 db 19.3193 MHz| 10 B 19.4194 MHz|
D1 2189 dém iy peirwor s - D1 2625 darn el
ad z wmh.,wm\ o T ﬁ‘"\"’ﬂr«l
-10 d \ -10 d
-20 df [H -20 de
D2 -23.811 dBm }f !‘,q 375
-30 df ulr/. ‘1“\ -30 d NJ_'.‘VIJ
40 df 40 de
O — T Y S AV P
-50 -50
60 -60
CF 5.5 GHz 1000 E 3 EE an 50.0 MHz CF 5.58 GHz 1000 E 3 SI an 50.0 MHz
Marker Marker
| Type | Ref | Tre | X-valueg | Y-value | Function | Function Result | Type | Ref | Tre | X-valueg | Y-value | Function | Function Result |
M1 | 1 5.4902152 GHz | -26.64 dBm | M1 | 1 5.5702653 GHZ | -23.72 dém |
DL ML 1 19,3193 MHz 2.40 db DL ML 1 19,4194 MHz -1.00 d8
—
L I J - ( I J
F Tester:Ryan Zhang Fyan Zhang
v pect v
Ref Level 26.00 dém  Offset 8.00 db @ RBW 200 khz RefLevel 28.00 dém  Offset 6.00 8 & RBW 200 kHz
o att 0dB SWT 1ms @ VBW 1MHz  Mode Sweep o At 30 dE SWT 1ms @ VBW  1MHz  Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 20.04 dBm| Mi[1] 24.63 dBm|
20 5.6902653 GHz| 20 5.7101151 GHz|
D1[1] -0.01 dB| D1[1] 0.49 dB|
10 db 19.5696 MHz| 10 B 19.7698 MHz|
od D1 2,534 dan Koo il T D1 1099 dém e LI,
N wr\_k\ font? e \-\m‘m\
-10 df / -10 d / \
-20 df 4 -20 de
D2 -23.466 D2 -24.001 dBrm A
o .J/ \‘m’l 30 di ,,.r '\’M
40 d IW - a0 d i
SEUPTAPIY WL it amal gt IO (W LU BUPRP S
-50 -50
60 -60
CF 5.7 GHz 1000 E 3 E an 50.0 MHz CF 5.72 GHz 1000 E 3 SI an 50.0 MHz
Marker Marker
| Type | Ref | Tre | X-valueg | Y-value | Function | Function Result | Type | Ref | Tre | X-valueg | Y-value | Function | Function Result |
M1 | 1 5.6902653 GHz | -23.84 dBm | M1 | 1 5.7101151 GHz | -24.63 dBm |
DL ML 1 19,5596 MHz -0.01d8 DL ML 1 19,7698 MHz 0.43 dB

~FF Tester:Ryan Zhang

802.11n20_5500MHz

E-RF Tester:Ryan Zhang

802.11n20_5580MHz

Ref Level 26.00 dém  Offset 8.00 d& RBW 300 kHz 28.00 dém  Offset 8.00 d& RBW 200 kHz
o att IDdE SWT 1ms @ VBW  1MHz  Mode Sweep 30 dE SWT 1ms @ VBW  1MHz  Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 24.66 dbm| Mi[1] 203.67 dbm|
20 5.4B05759 GHz, 20 5.5699650 GHz|
D1[1] 0.23 dB| D1[1] 0.12 dB|
10 db 20.8990 MHz| 10 B 19.9199 MHz|
o d D1 3,111 djar T, o D1 2,695 dam ;s
. A/,«rfw’ ""‘M\ . ‘\'\N\J\a\
20 d 20 d
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CF 5.5 GHz 1000 pts pan 50.675 MHz CF 5.58 GHz 1000 pts Span 50.0 MHz
Marker Marker
| Type | Ref | Trc | X-value | Y-value | Function | Function Result I Type | Ref | Trc | X-value | Y-value | Function | Function Result I
ML 1 54895750 GHz _ -24.66 dBm | ML 1 5.560865 GHZ _ -23.67 dBm |
DL ML 1 20,899 MHZ 0.23 dB DL ML 1 19,9199 MHz 0.12 db
L Il J L Il J
107557E-KF Tester:Ryan Zhang Projectiio 52107557E-KF Tester:Ryan Zhang

LJAN.2025 14t

27247

Date:

JAN.2025 14
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802.11n20_5700MHz

802.11n20_5720MHz

ia Spect ia
Ref Level 26,00 dBm  Offset 8.00 db @ RBW 300 kHz RefLevel 28,00 dém  Offset 8.00 dB & RBW 300 kHz
o att IDdE SWT 1ms @ VBW  1MHz  Mode Sweep o att 30 dE SWT 1ms @ VBW  1MHz  Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 22.03 dBm| Mi[1] 24.06 dbm|
20 20 5.7004987 GHz|
D1[1] D1[1] 1.90 dB|
10 db 20.7978 MHz| 10 B 21.0026 MHz|
0 D1 4,113 darn T 7w v oa i 3561 " T o]
- fﬁ m\ - j J/.NW‘ ‘W\l&
2nd D2 21887 llan‘V', & -0 2 -22.439 dBm g
i oy 7 *
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IR B SR R E— Ntririy i LU ol
-50 -50
60 -60
CF 5.7 GHz 1000 pts Span §1.175 MHZ CF 5.72 GHz 1000 pts Span 51.05 MHz
Marker Marker
Type | Ref | Tre | X-valueg | Y-value | Function | Function Result | Type | Ref | Tre | X-valueg | Y-value | Function | Function Result |
ML 1 5.6895242 GHz -22,03 dBm | ML 1 57094987 GHz -24.86 dBm | |
DL ML 1 20.7978 MHz -0.81 dB DL ML 1 21,0026 MHz 1.90 dB
— —
L |\ ] [ \ |\ J “

n Zhang

yan Zhang
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5725-5850MHz

802.11a_5745MHz

802.11a_5785MHz

Spectn Spectru
Ref Level 26.00 dbm  Offset 6.00 db & RBW 100 kriz Ref Level 26.00 dbm  Offset 8.00 db @ RBW 100 kriz
o At 30ds SWT  Lims @ VBW 300 kHz Mode Swesp o At 30de SWT  L.ims e VBW 300kHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -7.16 dBm| Mi[1] -8.56 dBmj
20 5.7374174 GHz 20 5.7774174 GHz]
D11l 0.92 dp) D11l 0.01 dB)
10 13.9139 MHy| 10 15.1652 MHg]
D1 -0.086 dBm 48 =]
i M1 [} D1 -1.169 der
S I ' 11 f et | ttase _
o D2 -6.086 dd " . o D2 -7.189 0B "WM i —_
,fJ 1\ / 1 \
-30 -30
o . o o H\N
it WM M‘“‘w« oo 5 Lttt o w“"f Wit gty 2
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OF 5.745 GHz 1000 pts Span 50.0 MHz OF 5.785 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.7374174 GHz | -7.16 dBm__ M1 | 1] 5.7774174 GH2 6 dBm
Dl M 1 13,9139 MHz -0.92 db Dl ML 1 15.1652 MHz -0.01 B
y y
L J L )| J
Projecthio. ang Frojectlio. :2405% Zhang
Date Date: 5.FEE.2025 12:00:44
Spectn Spectru
Ref Level 26.00 dbm  Offset 6.00 db & RBW 100 kriz Ref Level 26.00 dbm  Offset 8.00 db @ RBW 100 kriz
o At 30ds SWT  Lims @ VBW 300 kHz Mode Swesp o At 30de SWT  L.ims e VBW 300kHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -8.22 dBm| Mi[1] -9.25 dBmj
20 5.8173674 GHz 20 5.7373674 GHz]
D11l 1.99 dn)| D11l 0.04 dB)
10 14.5145 MHy| 10 5.2152 MHz|
D1 -0.119 dr o 1 0,105
i " e ¥ 01 ; P 1 P AP )
e " 2 -5.895
02 -6.119 dbr i i Ay D2 -5.395 dBn T f I
-10 L -10 Ir ,1
20 ,\H 20 \1
-30 -30
& . .
" e Moy " — o P
60 df 60 df
OF 5.825 GHz 1000 pts Span 50.0 MHz OF 5.745 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.8173674 GH2 | -8.22 dBm_| M1 | 1] 5.7373674 GH2 -9.25 dBm_|
Dl M 1 14,5145 MHz 1.99 db Dl ML 1 15.2152 MHz -0.04 B
y y
L J L J
Projecthio. ang Frojectiio Zhang
Date Date
Spectn Spectru
Ref Level 26.00 dbm  Offset 6.00 db & RBW 100 kriz Ref Level 26.00 dbm  Offset 8.00 db @ RBW 100 kriz
o At 30ds SWT  Lims @ VBW 300 kHz Mode Swesp o At 30de SWT  L.ims e VBW 300kHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] -7.77 dBm| Mi[1] -6.71 dBmj
20 5.7773674 GHz 20 5.8192699 GHz]
D11l 1.28 dn)| D11l 0.30 dB)
10 15.2152 MHy| 10 119614 MHz]
ir o 101174
T LI T
rark D2 -5.383 dBn "
-10 wh..! 0 1 Poiiag,
20 20
-30 r,J') -30
40 40
. Lot b, ..Mlﬁ M A " ,.,wf"r ‘\"\M A Aol
60 df 60 df
OF 5.785 GHz 1000 pts Span 50.0 MHz OF 5.825 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X%-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 | 5.7773674 GH2 | -7.77 dBm__ M1 | 1] 5.8192693 GH2 -6.71 dBm__
Dl M 1 15,2152 MHz -1.28 dB Dl ML 1 11.3614 MHz 0.30 dB
y
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99% Occupied Bandwidth
5150-5250MHz

802.11a_5180MHz

802.11a_5200MHz

Ref Level 20.00 dbm  OHfset 6.00 db @ RBW 200 kHz RefLevel 20.00 dém  Offset .00 8 e RBW 200 khz
o At 30dE  SWT ims @ VBW 1MHz Mode Swesp e Att 30de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] ~0.68 dBm| Mi[1] 0.19 dBm|
04 5.1774750 GHz 104 5.1987250 GHz|
Oce By 16.300000000 MHz o Oce By 16.300000000 MHz
" 0 1 WM/‘"
e e T
-10d -10d J
20 20
J
-a0d 30 d f,f
40 -40 1
s et vt s e PRI TUTAY IR
50 d -50 di
60 -60
7o d 70 di
CF 5.18 GHz 1000 pts Span 50.0 MHz CF 5.2 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value |__Function Function Result
ML 1 5.177475 GHz -0.68 dbm ML 1 5.196725 GHz 0,13 dem
T1 | 5.171B25 GHz -8.85 dém | 0cc Bw 16.3 MHz T | 5.191B25 GHz -8.01 dém | 0cc Bw | 16.3 MHz
T2 1 5.188125 GHz -3.27 dbm Tz 1 5.208125 GHz -7.70 dBm
—
L L J [ L L J -
Zhang Zhang
o o
Ref Level 20.00 dbm  OHfset 6.00 db @ RBW 200 kHz 28.00 dém _ Offset 9.00 d8 e RBW 200 khz
o At 30dE  SWT ims @ VBW 1MHz Mode Swesp 30de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
Mi[1] 0.31 dBm| Mi[1] ~0.58 dBm|
04 5.2387250 GHZ 20 d8 5.1824750 GHz|
o Oce By 16.300000000 MHz Oce By 17.450000000 MHz
o L 10d
N ,.whr‘«*\ Lt T ML
-10 7 MNM{ 0 o [ rediab
| e Mm.,%
20 [ \ -10d
’ 7 \
a0 d \ -20
", 30 d
40 - i
P MM T VSRR PR P 0 u"‘
o B
- g}
04 o0
CF 5.24 GHz 1000 pts Span 50.0 MHz CF 5.18 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value |__Function Function Result
ML 1 5.238725 GHz 0,31 dem ML 1 5.182475 GHz -0.58 dbm
T1 1 5.231B25 GHz -8.37 dém | 0cc Bw 16.3 MHz T | 5.171278 GHz -9.78 dém | 0cc Bw | 17.45 MHz
T2 1 5.248125 GHz -7.75 dbm Tz 1 5.188725 GHz -2.02 dbm
L L J L L J
Zhang

802.11n20_5200MHz

802.11n20_5240MHz

Spectrum
Offset 0.00 dé e RBW 200 kHz Ref Level 20.00 dbm  Offset .00 db e RBW 200 kHz
ims ® VBW 1MHz Mode Swesp o At 30de SWT ims @ VBW 1MHz  mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
EETEY] -0.48 dBm| EETEY] 0.22 dBm]
2008 5.2024750 GHz| 2008 5.2387250 GHe]
Occ By 17.450000000 MHz Occ By 17.400000000 MHz
0d 0d
' 1
o o
RPTTIPT E W WAJUR\J«')‘W vt T2
-10d -10d 7 .
-20 -20 ]‘J \\’
and "y and ;,H N"‘«
40 df N, 40 df - o0
oty R PR KPR T s a FRPLRTVRN SRS
601 601
CF 5.2 GHz 1000 pts Span 50.0 MHz CF 5.24 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML i 5.202475 GHz -0.4E dém ML 1 5238725 GHz 0.22 dBm
T1] ] 5.191275 GHz | -B.48 dBm oce Bw 17.45 MHz T1] | 5231275 GHz -B.73 dBm oce Bw 17.4 MHz
T2 1 5.208725 GHz -6.54 dbm T2 1 5.243675 GHz -6.98 dbm
L L J L L J

1 Zhang
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5250-5350MHz

802.11a_5260MHz

802.11a_5280MHz

Spectr Spectrul
Ref Level 20.00 dbm  Offset 6.00 db @ RBW 200 kHz Ref Level 20.00 dbm  Offset .00 db e RBW 200 kHz
o At 30d5 SWT ims ® VBW 1MHz Mode Swesp o Att 30de  SWT 1ms @ VBW 1MHz Mode Swaap
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
EETEY] 0.92 dBm| EETEY] 1.14 dBn]
2008 5.2587250 GHz| 2008 5.2787250 GHe]
Occ By 16.300000000 MHz Occ By 16.300000000 MHz
0d 0d
M1 M1
0 bt 0 5
- YL”“’ T P vy oY 'W‘I,'T T w LA
-10d -10d
J’J \
A
-20 -20
K
-30 d Ir'N' w“\,\‘ and ‘_,J
40 df 40 df .
PR P P ™ IO S YR T A I S
S0 d 50d
-60 -60
CF 5.26 GHz 1000 pts Span 50.0 MHz CF 5.2B GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML i 5.258725 GHz 0.62 dBm ML 1 5278725 GHz 114 dem
T1] ] 5.251825 GHz | -7.57 dBm occ Bw | 16.3 MHz T1] 1 5271825 GHz -7.66 dBm occ Bw | 16.3 MHz
T2 1 5.268125 GHz -7.03 dbm T2 1 5.283125 GHz -6.81 dBm
- - - -
L JL J J
Projecthio.

hang

Date
Spectr pectru
Ref Level 20.00 dbm  Offset 6.00 db @ RBW 200 kHz Ref Level 20.00 dbm  Offset .00 db e RBW 200 kHz
o At 30d5 SWT ims ® VBW 1MHz Mode Swesp o Att 30de  SWT 1ms @ VBW 1MHz Mode Swaap
SGL Count 1000/1000 SGL Count 1000/1000
(@ 17k Max (@ 17k Max
EETEY] 0.91 dBm| EETEY] 1.07 dBn]
2008 5.3224750 GHz| 2008 5.2612250 GHe]
Occ By 16.350000000 MHz Occ By 17.400000000 MHz
0d 0d
M1 [
0 0 at
WMM AT (T P P e
104 /j g *""\u\‘
-20 -20 \l«
_a0d JWI. _a0d JJN" h\‘k
40 df 40 df Hr
U
N e s I 7, w‘”’lh\--umhwlmﬂ ittt}
50 d 50 d
-60 -60
CF 5.32 GHz 1000 pts Span 50.0 MHz CF 5.26 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 5.322475 GHz 0.61 dBm ML 1 5261225 GHz 1.07 dém
T1] ] 5.311825 GHz | -6.80 dBm occ Bw | 16.35 MHz T1] | 5251275 GHz -B.14 dBm occ Bw | 17.4 MHz
T2 1 5.328175 GHz -7.38 dbm T2 1 5.263675 GHz -6.12 dbm
- - -
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802.11n20_5280MHz

hang

802.11n20_5320MHz

Spectr pectru
Ref Level 20.00 dbm  Offset 6.00 db @ RBW 200 kHz Ref Level 20.00 dbm  Offset .00 db e RBW 200 kHz
o At 30de SWT Lms @ VBW 1MH: Mode Swasp o Att 30de  SWT 1ms @ VBW 1MHz Mode Swaap
SGL Count 1000/1000 SGL Count 1000/1000
@17k Max @17k Max
EETEY] 1.11 dBm| EETEY] 0.6G8 dBm]
2008 5.2787250 GHz| 2008 5.3174750 GHe]
Occ By 17.450000000 MHz Occ By 17.450000000 MHz
0d 0d
" M1
o - NJ.V,.\JVY""W,‘ o T
-10d J/\H‘” -10d
-20 -20
and Jj'r and
40 df — o 40 df
TR e — % RU SN RO e [l ittt
50 d 50 d
-60 -60
CF 5.2B GHz 1000 pts Span 50.0 MHz CF 5.32 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML 5.278725 GHz 11 dem ML 1 5317475 GHz 0.68 dBm
T1] ] 5.271275 GHz | -B.11 dBm occ Bw | 17.45 MHz T1] | 5311275 GHz -7.82 dBm occ Bw | 17.45 MHz
T2 1 5.288725 GHz -7.50 dBm T2 1 5.323725 GHz -7.72 dbm
- - - -
L JL J L JL J
Projecthio. y Projecttia
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5470-5725MHz
802.11a_5500MHz

802.11a_5580MHz

(=)

o
v
Ref Level 26.00 dBm  Offset 8.00 d8 & RBW 200 kHz RefLevel 26.00 dém Offset 8.00 d& & RBW 200 kHz
jo Att 0 dé  SWT 1ms @ VBW 1MHz Mode Sweep po ALt 30d8  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 2.16 dBm| Mi[1] 2.25 dBm|
20 d 5.5012250 GHz, 20 d 5.5787250 GHz|
Occ By 16.300000000 MHZ, Occ Bw 16.350000000 MHZ,
10 10
M1 M
od PP od S
e e f,,ﬂw - u,m\
-10 { I.T -10
/ A \
20 d - 20 d 2
-30 b -30 A \\
4 I My 4 i wy
40 a, -40 7 LN
-;g.-»wwa\er il s ST R -?SMWWM\AW B R
-60 df -60 di
CF 5.5 GHz 1000 pts Span 50.0 MHz CF 5.58 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 5.501225 GHz 2,16 dem ML 1 5.576725 GHz 2,25 dem
T1] | 5.491B25 GHz -5.60 dém | 0Occ Bw 16.3 MHz T | 5.571B25 GHz -6.49 dBm | Occ Bw | 16.35 MHz
T2 1 5.508125 GHz -5.47 dbm T2 1 5.588175 GHz -5.93 dbm
—

802.11a_5700MHz

Zhang

802.11a_5720MHz

o o
v v
Ref Level 26.00 dém  Offset 8.00 d& RBW 200 kHz 28.00 dém  Offset 0 db RBW 200 kHz
jo Att 30d8  BWT 1ms @ VBW 1MHz Mode Sweep po ALt 30d8  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 2.63 dBm| Mi[1] 2.81 dBm|
20 d 5.6987250 GHz, 20 d 5.7212250 GHz|
Occ By 16.350000000 MHZ, Occ Bw 16.300000000 MHZ,
10 10
M1
o ot 3 v — )
-10 -10 ;' \-\K
/ J \
20 d 20 d
£ ”,JN -30 Jr, WL..\
-40d -40d
-
e ot P CUNIRRIL | SORpPRIY memmﬂr”‘m LTS S
-50 -50
-60 df -60 di
CF 5.7 GHz 1000 pts Span 50.0 MHz CF 5.72 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 5.698725 GHz 2,83 dom ML 1 5.721225 GHz 2,81 dom
T1] | 5.691B25 GHz -4.92 dm | 0Occ Bw 16.35 MHz T | 5.711B25 GHz -5.57 dm | Occ Bw | 16.3 MHz
T2 1 5.708175 GHz -6.53 dbm T2 1 5.726125 GHz -5.81 dbm

802.11n20_5500MHz

Projectiio

Date: 20.JAN.

802.11n20_5580MHz

(=)

o
v P
Ref Level 26.00 dBm  Offset 8.00 d8 & RBW 200 kHz RefLevel 26.00 dém Offset 8.00 d& & RBW 200 kHz
jo Att 0 dé  SWT 1ms @ VBW 1MHz Mode Sweep po ALt 30d8  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
[o o< max @175 Max
Mi[1] 1.97 dBm)| Mi[1] 2.70 dBm|
20 d 5.4986750 GHz, 20 d 5.5787250 GHz|
Occ By 17.400000000 MHZ, Occ Bw 17.400000000 MHZ,
10 10
[T M1
At
od _ od . s
g N T ?,lﬂ“"‘"‘ A,
-10 T, -10
| /
20 di 13 20 d N
30 -30 o
40 d -40d [ \“
frnessttamaabiens o it b o rary ot s g MMWM fomtpmahiiaiotcd
-50 -50
60 d -60 d
CF 5.5 GHz 1000 pts Span 50.0 MHz CF 5.58 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 5.438575 GHz 197 dém ML 1 5.576725 GHz 2,70 dem
T1 1 5.491275 GHz -6.82 dém | Occ Bw 17.4 MHz T | 1 5.571275 GHz -6.49 dem | Occ Bw | 17.4 MHz
T2 1 5.508575 GHz -5.95 dbm T2 1 5.588575 GHz -6.79 dbm
—
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